119 North Hersey Avenue > Wednesday, May 1, 2024
P.O. Box 567 ?‘? 7:00 p.m,
Beloit, Kansas 67420 (o

Phone: 785-738-3551

Fax: 785-738-2517 —Bﬁl T K A N SA S

www.beloitks.org est. 1872 —

***Amended Agenda***

1. CALL TO ORDER 7. ORDINANCES
A. Roll Call A. None
B. Invocation
C. Pledge of Allegiance 8. RESOLUTIONS
A. None

2. MAYOR AND COUNCIL REPORTS

3. STAFF REPORTS 9. FORMAL ACTIONS

A. Airport Leases — Wells Flying Service

A. City Attorney Report B. Airport Leases — CVA

B. City Manager Report C. Sidewalk and Demolition Program
1. EDA Grant
2. GIS 10. CLOSED SESSION
3. Water Plant Update
4. Waste-water plant meter. A. Executive session for consultation with the city
5. Detention Pond attorney pursuant to the attorney-client privilege
6. North Campus Apartments exception, K.S.A. 75-4319(b)(2), for a period of
7. White Building 10 minutes. The open meeting will resume after
8. Hospice Exterior the executive session.
9. Police Vehicles

11. ADIOURNMENT
C. Police Chief Report

D. Community Development Report

4. PUBLIC COMMENT Work Session Agenda

GE LS 1. CORRESPONDENCE AND STAFF REPORTS

5. PUBLIC HEARING A. City Attorney Report
B. City Manager Report

A. None C. 2024 1% Quarter Treasurer’s Report

SIEC 2L 2 L 2. DISCUSSION ITEMS

A. 4/17/2024 City Council Meeting
Minutes

B. Appropriations 5A

A, Airport

3. ADJOURNMENT



Amanda Lomax is inviting you to a scheduled
Zoom meeting.

Topic: My Meeting
Time: May 1, 2024 07:00 PM Central Time (US and
Canada)

Join Zoom Meeting
https://us02web.zoom.us/j/83228703131

Meeting ID: 832 2870 3131
Passcode: 306767

One tap mobile

+12532158782,,83228703131#,,,,¥3067674# US
(Tacoma)

+13462487799,,832287031314#,,,,*306767# US
(Houston)

Dial by your location

« +1 253 215 8782 US (Tacoma)
» +1 346 248 7799 US (Houston)
* +1 669 444 9171 US

* +1 669 900 9128 US (San Jose)
« +1 719 359 4580 US

« +1 253 205 0468 US

s +1 646 931 3860 US

+ +1 689 278 1000 US

» +1 301 715 8592 US (Washington DC)
e +1 305 224 1968 US

» +1 309 205 3325 US

« +1 312 626 6799 US (Chicago)

« +1 360 209 5623 US

» +1 386 347 5053 US

e +1 507 473 4847 US

* +1 564 217 2000 US

* +1 646 558 8656 US (New York)

Meeting ID: 832 2870 3131
Passcode: 306767

Find your local number:
https://us02web.zcom.us/u/kdHGNUCDSB



Division of Environment an S as Phone: 785-827-9639
North Central District Office Fax: 785-559-4330
3040 Enterprise Dr. Department of Health KDHE.NCDOADMIN@KS.GOV
Sdling, KS 67401 and Environment www.kdheks.gov
Janet Stanek, Secretary Loura Kelly, Governor

April 18, 2024

THE HONORABLE TOM NAASZ

MAYOR OF BELOIT AND CITY COUNCIL
c/o HALLEY ROBERSON, CITY MANAGER
PO BOX 567

119 NORTH HERSEY AVENUE

BELOIT, KS 67420

RE: Kansas Water Pollution Control
Permit No. M-S005-0001

Dear Honorable Mayor Tom Naasz and City Council;

Thank you for your participation in the routine compliance inspection of your facility conducted on April 16, 2024. These
inspections and our overall review of data and documentation provided by your facility help us determine overall
compliance with the permit listed above. Please read the attached inspection report carefully. It documents the items
discussed onsite during the inspection, and provides additional guidance.

At the time of the inspection your facility was In Compliance with your permit.
Reminders

¢ KDHE recommends operators periodically review the facility’s KWPC permit to remain familiar with all permit
conditions.

¢ The KWPC permit requires you to report any wastewater bypass incidents, including collection system overflows,
bypasses, spills, or any time wastewater not receiving full treatment is discharged to KDHE within 24 hours with
a written report required within 5 days. An Incident Report Form is available at
https://www.kdhe._ks.pov/ 1056/ Technical-Services under Wastewater Permit Application Forms & Related
Information, then Incident Reporting.

e Please continue to encourage your operations and collection system personnel to attend operator training courses
and seminars that are held at various locations throughout the state. More information about operator certification
and training opportunities can be found at https://www.kdhe ks.gov/638/Water- Wastewater-Operator-
Certification.

If you have any questions, comments, or concerns about this letter or any operation or maintenance issues in the future,
please contact me at (785) 515-6714 or Marsha Fleming(aks.gov.

Sincerely,

M L' h.E-AQ—'-P‘»““--""Y‘
Marsha L. Fleming
Water Program Manager
North Central District Office
Bureau of Environmental Field Services

C. Trevor Stumma, Superintendent
North Central District Office, Salina



BELOIT, CITY OF (WWTP) : N6QY-WON5-WZW
WW - Activated Sludge Inspection Form

Inspector: Marsha Fleming
Start Date: 04/16/2024 Completed Date: 04/18/2024

General Information
1. Facility Name:

2. Facility Location: Mark lat/long or enter address?

2b. Enter facility address
1651 310 Road, Beloit, KS 67420

3. Primary Mailing Address:
119 N Hersey, PO Box 567, Beloit, KS 67420

4. KDHE Representative:
5. KWPC Permit No.

6. Inspection Date:

7. Previous Inspection Date:

8. Is there a schedule of compliance in the current permit?

9. Is there an enforcement order against the permittee for this facility?
10. Were samples collected, and/or split with the facility?

11, Design Capacity:

BELOIT, CITY OF
{(WWTP)

Enter address

Marsha Fleming

KS0021903 or
M-S005-0001

04/16/2024
09/20/2022
[(Jves PIno [Jna
[C] Yes [v]No [INA
[JYes [#INe []NA

0.60 MGD

12. Current Population: 3407

Contacts and Responsible Staff
1. Contacts and Responsible Staff
Name Present Title Certification Level Email Address  Telephone No,
TFrevor Stumma X Superintendent Class III wpc@ncken.com  785-565-8847
Justine Ryser X Plant Forman Class II1 wpc@ncken.com  785-643-0303
Adam Mosher X Collection Systems Not Certified beloitwatersystems 785-569-1441

Forman @ncken.com

2. Does the level of staff certification comply with K.A.R. 28-16-367

Facility Information
1. Briefly describe the operation and condition of the facility.

[ Yes [INo []NA

The wastewater collection and treatment system consist of gravity flow and ten lift stations that
pump to an "Aero-Mod" package plant located south of town. The plant consists of a mechanical

bar screen, grit removal unit, two equalization basins, extraneous flow basin,

two extended aeration

activated sludge basins, two aerobic digesters, Ultra-violet (UV) disinfection unit, sludge belt filter
press, and covered sludge storage area. The plant was being operated satisfactorily on the day of

the inspection.

4/18/2024 10:07 AM



BELOIT, CITY OF (WWTP) : N6QY-WON5-WZW
WW - Activated Sludge Inspection Form

Inspector: Marsha Fleming
Start Date: 04/16/2024 Completed Date: 04/18/2024

Facility Information
2. Is the facility description in the permit accurate?

3. Describe any significant changes, additions or improvements to the
facility since the last inspection.

[vlYes [INo [INA

This system instalted a new mechanical bar screen and replaced 600 feet of main to the outfall.

4, Is the facility proposing any modifications?

5. Have there been any citizen complaints since the last inspection?
6. Does the facility use Imhoff Tank Attachment?

7. Does the facility use Membrane Bio-Reactor Attachment?

8. Does the facility use Rotating Biological Contractor Attachment?
9. Does the facility use Sand Filter Attachment?

10, Does the facility use Trickling Filter Attachment?

Operation and Maintenance
1. Does the facility have adequate hydraulic capacity?

2. Are all units in service (except backup)?
3. Are operation and maintenance manuals available?
4. Is flow measurement device operable?

5. How is influent being measured?

6. How is effluent being measured?
7. What is the last date of calibration of the flow meter(s)?

Flow Measurement
1, Flow Measurement

Daily Flow MGD Period of Record
Average Daily Flow 0.240517 April 2023 thru March 2024
Minimum Daily Flow 0.16792 April 15, 2023

Maximum Daily Flow 0.323060 November 6, 2023

Influent/ Effluent - Influent

1. Have there been or are there any anticipated significant changes in the

influent quality and / or quantity?

2. Discuss any high strength or problem influents to the treatment system.

When Sunflower Manufacturing cleans the plant.

4/18/2024 10:07 AM

DYes No DNA
[ves N0 [INA
[Jves [?INo [INA
[JYes [ZINo [JNA
[Jyes [#?Ino [Ina
CJves [VINo [InA
[Jves [vINo [INA

[#] Yes [JNo
[¥] Yes [ No
[v] Yes [INo
[v] Yes [INo

Influent is not
measured.

[Ina
CIna
[(Ina
[Ina

Sonar meter.

October 25, 2022.

Comments

[Jves [¥Ino []nNA



BELOIT, CITY OF (WWTP) : N6QY-WON5-WZW
WW - Activated Sludge Inspection Form

Inspector: Marsha Fleming
Start Date: 04/16/2024 Completed Date: 04/18/2024

Influent/ Effluent - Influent

3. Does this facility accept other types of hauled in wastewater or septage
from residential, industrial, commercial or other?

3a. Describe.
Ullom Truck Repair (recycled wash water).

Influent/ Effluent - Effluent Reuse
1. Is treated effluent used for irrigation?

5. Is treated effluent used on-site or off-site other than for irrigation?

5a, Percent of effluent flow used:;

Sb. Indicate user and location(s) of reuse:

5¢. Is the treated wastewater disinfected prior to re-use?
5d. Disinfection method used:

6. If effluent flows to a stream, describe any negative effects on the
receiving stream.

Influent/ Effluent - Details

1. Has the facility had any upsets or surge loading in the recent past {1-2
years)?

Provide Line Drawing or Satellite Photo: Upload documents to the
Documents tab of the Evaluation Details page in KEIMS. Show the
disinfection equipment, piping, valves and flow meters used to determine
the amount and direction of re-use water and discharge to surface waters
of the State. Identify the location where the permittee actually samples the
influent and effluent for permit compliance monitoring. Include multiple
points of applicable. Be specific.

Sampling
1. Are samples collected in appropriate location(s) using the proper
sampling procedures?

4/18/2024 10:07 AM

[¥]Yes [INo [INA

[] Yes [JNo [INA
[#]Yes [JNo [INA

Plant - 1%. Country
Club - 20%.

On site, plant uses for
bar screen and
washdown. Country
Club Golf Course uses
for irrigation.

Yes [ No [JNA
UV disinfection.

No adverse effect on
the receiving stream.

[Jves [¥]JNo INA

{“lves [INo [INA



BELOIT, CITY OF (WWTP) : N6QY-WON5-WZW
WW - Activated Sludge Inspection Form

Inspector: Marsha Fleming
Start Date: 04/16/2024 Completed Date: 04/18/2024

Sampling
2. Who collects and analyzes samples?

3. What is the name of the laboratory used?

4. 1s the laboratory used, KDHE-certified for the permit required
parameters?

Reporting and Recordkeeping
1. Is a copy of the KWPC Permit available onsite or at a nearby office?

la. Location:

2. Have all Discharge Monitoring Reports been submitted to KDHE?
2a. Is the facility using eDMR?
3. Are Discharge Monitoring Reports available on site or at a nearby office?

3a. Describe location?

4. Are the Discharge Monitoring Reports maintained by permittee for at
least three (3) years?

5. Are records of laboratory instrumentation maintenance maintained by
permittee for three (3) years?

6. Are records of laboratory instrumentation calibration maintained by
permittee for three (3) years?

7. Are laboratory records maintained by permittee for three (3) years?

Wastewater plant
personnel collect the
grab sample and
analyze for pH then
Pace Analytical
analyzes the rest of the
samples.

Pace Analytical.

[ Yes [INo [INA

[¥] Yes [INo []NA

The permit is available
at the wastewater
plant office and City
Hall,

Yes []No [INA
Yes [JNo [JNA
Yes [ INo []NA
The discharge
monitoring reports are
available on the

wastewater plant
computer.

[v]ves (JNo [INA
[#] Yes (INe [JnA
[ Yes [JNo [INA
[Vl Yes [INo [INA

8. Are all appropriate records and data maintained and available onsite or at Yes [ INo [INA

a nearby office?

4/18/2024 10:07 AM



BELOILT, CITY OF (WWTP) : N6QY-WON5-WZW